

5/8" Minus Crushed Rock - 2026

BORDUA TESTING & CONSULTING, LLC 27626 28TH AVE NW STANWOOD, WA 98292 SIEVE ANALYSIS REPORT							
Pit # D-294		Product		Client:			
Date: 6/16/2026		Time: 12:30 PM		Spec:		9-03.9(3)	
Material: Top course			Weather: Sun				
Samples From: Menzel Lake			Sampled By: BB				
	Original Wet Weight	Oven Dry Weight	Dry Weight After Wash	Washing Loss	% Washing Loss		
		3871					
Sieve	Weight Retained	Cumulative Weight Retained	Cumulative % Retained	Passing Sieve		Fracture	
				Percent Passing			
				Test	Spec.	% Single	% Double
3/4"		0	0.0%	100%	99-100		
1/2"		370.7	9.6%	90%	80-100		
#4		2450.5	63.3%	37%	46-66	86	
#40		3567.2	92.2%	8%	8-24		
#200		3750.6	96.9%	3.1%	0-10		
Pan							
Sand Equivalent: 69		Dust Ratio:		Fineness Modulus		Sieving Method ☒ Wet ☐ Dry	
Sp. G. Coarse Agg.		Sp. G. Fine Agg.		Absortion			
Matls. tested using WSDOT specs, unless otherwise specified by job or project.							
Tests are run using ASTM, ASHTO or WSDOT standard test methods.							
Remarks:							
Calculated By: BB Reviewed By:							
Tested By: BB							